
PARTS LIST

PART NUMBERQTYITEM

257-02-0121

450-257-0342

257-0743

257-0124

560-000314 M8x90 Unbrako45

562-001846 M8 Låsemutter
46

562-001850 M6 Låsemutter
48

567-001923 Stjerneratt 50-M8x1549

560-000273 M6x45 Maskinskrue410

591-003310 F80x40411
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156-257000 Ropes workstation
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